
JARI KOIVUNEN

Effects of Conventional Treatment, Tertiary 
Treatment and Disinfection Processes on 
Hygienic and Physico-Chemical Quality of 

Municipal Wastewaters

 
 
 
 

JOKA
KUOPIO 2007

KUOPION YLIOPISTON JULKAISUJA C. LUONNONTIETEET JA YMPÄRISTÖTIETEET 215
KUOPIO UNIVERSITY PUBLICATIONS C. NATURAL AND ENVIRONMENTAL SCIENCES 215

 
Doctoral dissertation

To be presented by permission of the Faculty of Natural and Environmental Sciences

of the University of Kuopio for public examination in Auditorium L22,

Snellmania building, University of Kuopio,

on Friday 21st September 2007, at 12 noon

Department of Environmental Science
University of Kuopio

 

brought to you by COREView metadata, citation and similar papers at core.ac.uk
[...]
Figure 2. Schematic of the rapid sand filtration (RSF) pilot-plant (DynaSand) 

 
The RSF unit was a deep-bed, up-flow sand filter with continuous backwash. It had a cross-
section of 0.7 m2 and it contained 3.5 m of 0.9-1.2 mm particle size sand. Influent feed was 
introduced at the top of the filter and flowed downward through an annular section between 
the influent feed pipe and airlift housing. The feed was introduced into the bottom of the sand 
bed through a series of feed radials. The influent wastewater flowed upwards through the 
downward-moving sand bed. The filtrate then exited the filter from an effluent weir at the top 
of the filter unit and leaved the filter unit through the effluent pipe.  
 
The RSF filter medium was continuously backwashed. The sand bed was drawn downward 
into the suction of an air-lift pipe. Compressed air was introduced into the bottom of the pipe, 
where a fluid mixture of air, sand and water was formed. This mixture was transported 
hydrostatically up through an air-lift pipe and during the transport, the sand grains were 
cleaned of accumulated material by abrasion and fluid shear forces. The slurry was pushed to 
the top of the airlift and into the reject compartment. From the reject compartment, the sand 
fell into the sand washer and the lighter reject solids were carried over the reject weir and out 
of the reject pipe. In the sand washer, the accumulated material was removed from the sand 
over a weir and washing of sand took place. After passing through the sand washer, the clean 
sand was distributed to the top of the filter bed. A portion of the filtrate flowed up through the 



 Materials and methods 

Kuopio Univ. Publ. C. Nat. and Environ. Sci. 215:1-80 (2007) 37

sand washer and carried the debris that had been sheared from the sand over the reject weir. 
The quantity of filter washing water was typically around 5-10 % of the influent flow rate.  
 
The RSF was operated as a contact filter by dosing polyaluminium chloride coagulant into the 
wastewater (dose <1.0-2.2 g Al/m3, PAX-18, 9 % Al, Kemira Chemicals Ltd Kemwater) 
before the sand filter. The RSF operation as a mechanical filter without coagulant dosing was 
also investigated. The hydraulic load of the RSF was 7-8 m/h.  
 
To assess microbial reductions in the processes, RSF influent and effluent samples (24 h 
composite samples) were collected at four different times and analysed for enteric microbial 
numbers. The effect of RSF on physico-chemical wastewater quality was also assessed 
(Rajala et al. 2003).   
 
4.2.2 Chemical contact filtration and biological-chemical contact filtration 
 
In substudy I, the efficiencies of tertiary biological-chemical contact filtration and chemical 
contact filtration processes for removal of enteric microorganisms were studied in pilot-scale 
experiments in the Espoo WWTP. The filtration pilot plants were used to treat effluents from 
a technical-scale activated sludge process with biological nitrogen and phosphorus removal 
(Figure 3). The activated sludge process was fed with the WWTP influent wastewater (100 
m3/d) after the screening phase.  

      
Figure 3. Flow diagram of the technical-scale biological nutrient removal process 

 
The chemical contact filter was designed for the removal of phosphorus from the wastewater. 
It was a gravitation filter, containing from top to bottom a 60 cm layer of 1.25-2.5 mm grain 
size anthracite, 60 cm of 0.8-1.5 mm grain size sand, 20 cm of 3-5 mm grain size sand and 20 
cm of 5-9.5 mm grain size rubble (Figure 4a). Polyaluminium chloride coagulant (dose 3.2 g 
Al/m3, PAX-18) or an iron coagulant (dose 0.7 g Fe/m3, PIX-115, 11 % of Fe, Kemira 
Chemicals Ltd Kemwater) was dosed into the wastewater before the filter. Wastewater flow 
to the filter was approximately 15 m3/d. The hydraulic load on the filter was 5-7.9 m/h.  
 
The biological-chemical contact filter was designed for the removal of nitrogen and 
phosphorus from wastewater. It was an upflow filter, containing from top to bottom a 2.25 m 
layer of 3-6 mm particle size gravel and a 25 cm layer of 5-9.5 mm particle size rubble 
(Figure 4b). Polyaluminium chloride coagulant (dose 6 g Al/m3, PAX-18) was dosed into the 
wastewater before the filter. Methanol was dosed into the wastewater to improve the 
biological nitrogen removal by denitrification. Wastewater flow to the filter was 
approximately 10 m3/d. The filter was operated at 8 and 16 m/h hydraulic loads, 
corresponding to 20 and 10 minute contact times of wastewater with the filter. The washing of 
filter was by counter current washing. The quantity of filter washing water was at maximum 
12 % of the influent flow rate.    
 



  Jari Koivunen: Effects of Wastewater Treatment on Hygienic and Physico-Chemical Quality of Wastewaters 

                                                                   Kuopio Univ. Publ. C. Nat. and Environ. Sci. 215:1-80 (2007)                                    38 

To assess microbial reductions in the filtration processes, influent and effluent samples (24 h 
composite samples) were collected and analysed for enteric microbial numbers.  
 

                                           
Figure 4. Flow schemes of the pilot-scale a) chemical contact filter and b) biological-chemical 
contact filter units  

    
 
4.2.3 Dissolved air flotation (DAF) 
 
In substudy IV, tertiary treatment of wastewater by a DAF process was studied in a pilot-scale 
experiment. The DAF pilot-plant (Figure 5) was installed in the Kuopio WWTP.    
 
The DAF process was fed with the secondary effluent of the Kuopio WWTP. Coagulant 
chemical (polyaluminium chloride PAX XL-60, Kemira Oyj, Kemwater) and organic 
flocculation aid (anionic Fennopol A305 or cationic Fennopol K5060, Kemira Oyj, 
Kemwater) were dosed into the wastewater before it entered the flocculation unit of the pilot-
plant through rapid-mixing (static mixer). After the flocculation of wastewater in two 
flocculation chambers, each chamber having one horizontal shaft mechanical mixer, 
wastewater entered the inlet shaft of the DAF tank. In the inlet shaft, wastewater was mixed 
with the pressure relieved dispersion water that was produced by pumping the DAF process 
effluent and compressed air into the pressure vessel (unpacked saturator) operating at 500-600 
kPa pressure. The microbubble-solid aggregates were transferred onto the surface of the DAF 
tank, while the purified wastewater left the DAF tank through an underflow wall on the 
bottom of the tank. The separated sludge was removed mechanically (sludge scraper) from the 
surface of the DAF tank to a storage container and further pumped by submersible pump into 
the sludge treatment process of the WWTP.   



 Materials and methods 

Kuopio Univ. Publ. C. Nat. and Environ. Sci. 215:1-80 (2007) 39

   
Figure 5. Simplified flow scheme of the DAF pilot-plant and connections to the PAA disinfection 
pilot-plant   

 
During the experiments, the effects of changing the coagulant and polymer dosages, 
flocculation conditions, dispersion water recycle ratios (R= Qr/Qflot ×100 %, where Qr is the 
dispersion water flow and Qflot is the wastewater flow into the DAF process) and hydraulic 
loading rates were tested. The dispersion water recycle ratio into the DAF tank was adjusted 
by changing the number of injector nozzles (max. 13 nozzles).    
 
To assess the efficiency of the DAF processes, influent and effluent samples were collected 
and analysed for enteric microbial numbers and physico-chemical wastewater quality 
parameters. During the adjustment of the process operating parameters, grab samples were 
collected from the process. When an optimal DAF process performance had been achieved, 
24 h composite samples were collected daily from the process.    
 
4.3 Primary wastewater treatment 
 
4.3.1 Dissolved air flotation (DAF) 
 
In substudy IV, the pilot-scale DAF process (Figure 5) was used for treatment of Kuopio 
WWTP primary effluents. The aim was to assess the efficiency of the DAF process for the 
treatment of WWTP by-passes. During the study, the quality of primary wastewater effluent 
entering the DAF process differed from the typical composition of by-pass water, as will be 
discussed in the later chapters. The effects of different coagulant dosages, flocculation 
conditions and dispersion water recycle ratios were tested.  
 
To assess the efficiency of the processes, influent (WWTP primary effluent) and effluent 
samples from the DAF unit were collected and analysed for enteric microbial numbers and 
physico-chemical wastewater quality parameters. During the adjustment of the process 
operating parameters, grab samples were collected from the process. When an optimal DAF 
process performance had been achieved, 24 h composite samples were collected daily from 
the process. During the experiments, samples from the raw sewage entering the WWTP were 
also collected to investigate the effect of primary wastewater treatment processes on the 
wastewater quality.    



  Jari Koivunen: Effects of Wastewater Treatment on Hygienic and Physico-Chemical Quality of Wastewaters 

                                                                   Kuopio Univ. Publ. C. Nat. and Environ. Sci. 215:1-80 (2007)                                    40 

 
4.4 Full-scale tertiary DAF experiments 
 
The performance of full-scale tertiary DAF processes was studied in two municipal 
wastewater treatment plants, Heinävesi WWTP (Figure 6a) and Pieksämäki WWTP (Figure 
6b). The aim was to obtain information about the DAF processes performance in different 
full-scale treatment plants, and to compare the treatment results of the plants to those 
achieved in the pilot-scale experiments. 

         Figure 6. Flow diagrams of a) Heinävesi and b) Pieksämäki WWTPs 
 
Heinävesi WWTP: Average wastewater flow into the Heinävesi WWTP is approximately 600 
m3/d and about 1000 people are connected to the sewer system. The wastewater treatment 
process contains primary treatment with aerated grit removal and screening, followed by an 
activated sludge process with simultaneous phosphorus precipitation and secondary settling. 
The final treatment of wastewater is by a tertiary DAF process. The treatment plant is clearly 
affected by a nearby laundry, whose wastewaters at times contain high amounts of detergents, 
which can disturb the secondary settling process of the WWTP and this then leads to a high 
load of suspended solids entering into the DAF unit.  
 
Wastewater from the secondary settling entered through a rapid mixing unit and two 
flocculation chambers to the DAF basin. Coagulant application was done prior to entering the 
mechanical rapid mixer, which was located before the inlet of the flocculation tank. The first 
flocculation tank had one vertical shaft mechanical mixer and an average flocculation time of 
approximately 1.6 h. The second flocculation tank had two horizontal shaft mechanical 
mixers and an average flocculation time of approximately 0.8 h. The flocculation time used in 
the process was much longer than typically used prior to DAF process, as discussed later. The 
rotational speed of the mixer blades could not be adjusted, but they were constant and had not 
been determined. No coagulant chemical was regularly used. Coagulant was dosed only in the 
cases when increasing amounts of suspended solids escaped from the secondary settling 
process. The dosing of coagulant was based on secondary effluent turbidity measurement: 
when the turbidity was below 6 NTU, no coagulant was added, when turbidity exceeded 6 
NTU, then 120 g/m3 PAX-14 polyaluminium coagulant was dosed (9 gAl3+/m3), and when 
turbidity was above 50 NTU, 220 g/m3 PAX-14 was used (16 gAl3+/m3).   
 
After the flocculation process, the wastewater entered the DAF tank (area 33 m2). Wastewater 
was mixed with the dispersion water in the reaction zone of the DAF tank. Dispersion water 



 Materials and methods 

Kuopio Univ. Publ. C. Nat. and Environ. Sci. 215:1-80 (2007) 41

was produced by recirculating DAF treated wastewater into a pressure vessel that operated at 
7 bar pressure. The dispersion water flow-rate to the flotation process was constant and had 
not been measured. The separation of solids was improved by the constant dosing of an 
organic polymer (3.75 g/m3 anionic polymer). The treated wastewater then left the process 
from the bottom of the DAF tank. Separated sludge was removed mechanically from the 
surface of the DAF tank and transferred into the sludge thickener. The hydraulic loading rate 
of the tertiary DAF process was below 1 m/h during the experiments, which is the normal 
range for that particular process. The hydraulic loading of the process was much lower than 
typically used for DAF process, which is due to fact that the process has been built to an old 
sedimentation basin, and as a result it is over-dimensioned.  
 
Pieksämäki WWTP: Wastewater flow-rate into the Pieksämäki WWTP is typically between 
3500-6000 m3/d and approximately 14 000 people are connected to the sewer system. The 
wastewater treatment process contains primary treatment with screening and aerated grit 
removal, followed by an activated sludge process with simultaneous phosphorus precipitation 
and secondary settling. Final treatment of wastewater is by the tertiary DAF process.   
 
Wastewater from the secondary settling entered the rapid mixing unit (mechanical mixing, 
average retention time of 0.1-0.2 h). The coagulant chemical, ALF-30 (mixture of aluminium 
and ferric sulphate) and a cationic organic polymer (Fennopol K504), was added into the 
wastewater before the rapid mixing unit.  After the rapid mixing, wastewater entered two 
parallel flocculation basins, both having one vertical shaft mechanical mixer and an average 
flocculation time of approximately 1.0-1.7h. The flocculation time was longer than those 
typically used prior to DAF process, as discussed later. The rotational speed of the mixer 
blades could not be adjusted, but they were constant and had not been determined.    
 
After the flocculation process, the wastewater entered the DAF tank (total area of 100 m2). At 
the inlet of the DAF tank, the wastewater was mixed with the dispersion water, produced by 
recycling the DAF process effluent into a pressure vessel that operated at 4 bar pressure. The 
dispersion water recycle ratio varied between 20-29 % (mean 26 %) during the experiments. 
The purified wastewater left the process from the bottom of the DAF tank, while separated 
sludge was removed mechanically from the surface of the DAF tank and transferred into the 
sludge thickener. The hydraulic loading rate of the tertiary DAF process was 1.6-2.5 m/h 
during the experiments, which is the normal range for that particular process. The hydraulic 
loading of the process was lower than typically used for DAF process, which is due to over-
dimensioning the process.  
 
Sampling of the DAF processes was done at 15 different times in both wastewater treatment 
plants. 24 h composite samples were collected from the influent and effluent of the DAF 
processes and analysed for enteric microbial numbers and physico-chemical wastewater 
quality parameters.   
 
4.5 Wastewater disinfection 
 
4.5.1 Laboratory-scale disinfection experiments 
 
In substudy II, disinfection efficiencies of peracetic acid (PAA), hydrogen peroxide (H2O2), 
sodium hypochlorite (NaOCl) and ultraviolet (UV) irradiation disinfection treatments as well 
as the synergistic effects of the combined use of chemical disinfectant and UV irradiation 
were studied in laboratory-scale experiments. UV disinfection treatments were carried out 



  Jari Koivunen: Effects of Wastewater Treatment on Hygienic and Physico-Chemical Quality of Wastewaters 

                                                                   Kuopio Univ. Publ. C. Nat. and Environ. Sci. 215:1-80 (2007)                                    42 

with a collimator device (Blatchley III, 1997) and a low pressure mercury arc lamp as a UV 
source. In a collimator device, UV lamp is enclosed in a horizontal tube with a vertical 
collimating tube (Figure 7). The collimating tube directs the UV radiation directly to the 
sample.  
 
              UV lamp 
      

         Enclosure of lamp 
 
     Collimating tube 
   UV radiation 
 
     UV reactor 
       
     Magnetic stirrer 
 

Figure 7. Schematic diagram representing the structure of a collimator device     
 
Peptone water (PW) test medium was prepared to be used in the experiments (II). Culture 
collection strains of Escherichia coli (ATCC 15597), Enterococcus faecalis (ATCC 19433), 
Salmonella enteritidis (B678/95/1, obtained from the National Veterinary and Food Research 
Institute) and coliphage MS2 virus (ATCC 15597-B1) were used as test microorganisms. 
Prior to each disinfection experiment, test microorganisms were cultured and added into PW 
to yield a microbial density of approximately 105-107 CFU or PFU/ml in the test medium. A 
10 ml volume of test medium was transferred onto a glass petri dish and mixed with a 
magnetic stirrer.  
 
In the chemical disinfection treatments, the disinfectant chemical was added into the test 
medium and a 10 minute contact time was allowed, after which the residual concentration of 
disinfectant was measured by commercially available analytical test. The residual PAA 
residues were quenched by the addition of sodium thiosulphate and catalase, while chlorine 
residues were quenched by sodium thiosulphate and H2O2 residues by catalase. In the UV 
disinfection treatments, the applied UV doses (mWs/cm2) were calculated as the product of 
average UV intensity in the reactor (mW/cm2) and irradiation time (s). In the combined 
PAA/UV and H2O2/UV treatments, the UV irradiation was always started 30 seconds after the 
addition of disinfectant chemical and was stopped by shielding of the collimating tube after 
the desired UV irradiation time.  
 
Four replicate tests were carried out for each disinfection treatment. During each set of 
experiments, two untreated samples were taken to determine the initial microbial numbers. 
 
4.5.2 Pilot-scale disinfection experiments 
 
In substudy III, the peracetic acid disinfection of primary, secondary and tertiary treated 
wastewaters was studied at a pilot-scale.  The disinfection pilot-plant was a plug-flow reactor 
(made of polyethylene plastic) and a wastewater volume of approximately 0.4 m3 (Picture 1). 
 
The disinfection pilot plant was fed with the primary or secondary effluent of the Kuopio 
WWTP, or tertiary effluent from the pilot-scale DAF unit treating WWTP secondary effluent 
(Figure 5). The wastewater effluent was fed into the disinfection reactor at a flow rate of 1 



 Materials and methods 

Kuopio Univ. Publ. C. Nat. and Environ. Sci. 215:1-80 (2007) 43

m3/h. Wastewater first entered the mixing chamber of the reactor, was mixed hydraulically 
with the PAA disinfectant chemical which was pumped from a storage container, and then 
entered the disinfection reactor through an overflow wall. PAA doses of 2-7 mg/l (as pure 
PAA) were used for the disinfection of secondary and tertiary effluents, while 5-15 mg/l PAA 
was used for the disinfection of primary effluents.  
 
Samples were collected from the influent and from different stages of the disinfection reactor, 
corresponding to contact times of 4-27 min. The residual PAA concentration was measured 
by commercially available analytical test and PAA residues in samples were quenched by the 
addition of sodium thiosulphate and bovine catalase. A total of 2-9 replicate tests were carried 
out for each disinfection treatment, the numbers being affected by the variability of the 
disinfection efficiency between parallel tests and the aim being to perform each disinfection 
treatment at various wastewater qualities. 
 

             
  

Picture 1. PAA disinfection pilot-plant   
 
4.6 Analytical methods 
 
4.6.1 Enumeration of microorganisms 